

TEST REPORT

PRODUCT NEPHELIN SIENIT (N45 PO)
DATE OF DELIVERY **28.09.2021.**
QUANTITY 3000 KG
CUSTOMER INTERKERÁM KFT.
PARASZTFŐISKOLA 12.
6000-KECSKEMÉT (HUNGARY)

RESULTS

CHEMICAL ANALYSIS

SiO ₂	55.4 %
Al ₂ O ₃	24.6 %
Na ₂ O	8.1 %
K ₂ O	8.8 %
CaO	1.1 %
MgO	<0.1 %
TiO ₂	0.07 %
Fe ₂ O ₃	0.1 %

PARTICLE SIZE

<10 µm	38%
<2 µm	-

COUNTRY OF ORIGINAL

NO